



KELVN LABS



(AN ISO 9001:2015 CERTIFIED LABORATORY)

AN ISO/IEC-17025:2017 [NABL] ACCREDITED LABORATORY

Celestial Building, Plot. No.59,Road No.12,Ground Floor, TSIIIC Tech Park, IDA Nacharam, Hyderabad-500076, Telangana.
Email : kelvnlabs@gmail.com, www.kelvnlabs.com

TEST REPORT

Issued to:
M/S Ecoboard Industries Ltd,
65/1-A,Akarshak Building,Opp Nal Stop,
Karve Road,Pune,
Maharashtra, 411004

Report No: KL/055/2020-21
Date: 18.06.2020

Work Order No: Nil.

Tests required	:	Compression Strength and Thermal Conductivity.
Sample Particulars	:	EcoBoard & Dry Air Sandwich of 48mm.
Sample Quantity	:	01 No.
Date of receipt of samples	:	12.06.2020.
Date of starting of analysis	:	14.06.2020.
Date of completion of analysis	:	18.06.2020.
Samples Conditioning	:	Nil.
Testing Room Conditions	:	23±2°C,50±5% RH.

TEST RESULTS

S.No.	Test Parameter	Test Method	Test Result
1.	Thermal Conductivity	ASTM C518	0.0195 W/m-k
2.	Compression Strength @10% Deflection	ASTM D695	1.74 Kg/cm ²

Note:

1. Samples condition at receipt: Found ok.
2. Test Method: As agreed with the customer.
3. This report shall not be reproduced except in full without the approval of the laboratory.
4. This report pertains to the samples submitted.



Prepared by:

Authorised by

Dr.K.S.Rao, Director
KELVN LABS

18/06/2020